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RESYSTA INTERNATIONAL
Steinbuchstr.3
83539 Forsting
Germany

The following sample(s) wadwere submitted and identified by/on behalf of the client as:

Sample Description Resysta Polymer f ibre composite/l 00% Recyclable,
Model: Resysta Profile FP 2OA/4
Dimension : (885x270x4)mm

23 December 201 1
08 March 2012 to 15 March 2012

Sample Receiving Date
Testing Period

Test Requested To determine the perlormance of the sample when it is subjected to the
conditions of test specified in BS 476 Part 6:1989 + A1:2009 *Fire tests on
building materials and structures - Part 6: Method of lest for fire
propagation for products

Please refer to next page(s).Test Result(s)

Signed for and on behall of
SGS Testing & ControlServices Singapore Pte Ltd

Y C Tham (Ms)
Laboratory Manager
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Test Result(s):

BS 476 Part 6:1989 + A1:2009

l. Test conducted

This test was conducted in accordance wilh the procedure specified in BS 476 Part 6:1989 + 41:2009 -

Fire tests on building materials and struclures - Part 6: Method of test for fire propagation for products.

ll. Sample details

lll. Test detaals

Gonditionino:

Prior to testing, the sample was conditioned,

to constant mass at a temperature of 23 1 2 t, and a relative humidity of 50 t 5 ok, and
maintained in this condition until required for testing.

Exoosed Face:

One face of specimen

Form in which the sDecimens were tested:

Material

lV. Test results

Throughout the test on each specimen, carefully observe the material's behaviour within the apparatus and
take special note of any of the following phenomena listed in clause 9.2 of the standard. None of the listed
phenomena was observed and the test results on all three specimens tested were valid.

The index of lhe performance for the specimen was determined as follows:

,S. =T,=r 0,-0, .  
S.  =5-,=rod, 

-4 
.  S,  -  \ ,=ru!o-t  .  S=S,+.S"+^S" t  -  Lr=os 10r '  "2 L,=q l0 l  '  "3 Lt=t2 l0 l  '  

r

Where:
S = index ol performance for each of the specimens tested and 51, 52 and 53 are sub- indices

t = Time in minutes from the origin at which readings are taken

B = Temperature rise in "C for the specimen at time, t

4 = Temperature rise in 'C for the calibration sheet at time, t

"" To be continued*.
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Fire Propagation index I = i, + i, + i,

Where, i, i, and l. are given by the expressions:

, ,=%l(s,),*(s,)"+(s,).1 , i ,-- / I$,)o*(s,)u+(s,).1, ' ,=%t$,\^+(s.)"+(s.).1
The following test results were obtained for each specimen tested:

Specimen No.
Sub - indices

Se

Index of performance

SS3Sr

A

B

c

0.87

1.07

1.09

0.74

0.96

0.96

0.39

0.51

0.51

2.00

2.54

2.56

Number of Sub-index
Specimens tested il

Sub-index Sub-index
i, is

Fire Propagation index
I

1.01 4.47 2.37

Note: lf a suffix "R" is included in the above fire propagation index l, this indicates that the results should be

treated with caution.

* Tested by an SGS Lab (Bef: AJD2O11O6425)

Samole Photo:

SGS authenticate the photo on originalreport

"""End of Report*--
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RESYSTA INTERNATIONAL
Steinbuchstr.3
83539 Forsting
Germany

The following sample(s)waslwere submifted and identified by/on behalf of the client as;

Page 1 of 5

Resysta Polym er f ibre compos ite I 1 OOo/o Recyclable,
Model: Resysta Profile FP 2OAA
Dimension : (885x270x4)mm

23 December 201 1
08 March 2A12|o 15 March 2012

To determine the performance of the sample when it is subjected to the
conditions of test specified in BS 476 Part7:'1997 -Fire tests on building
materials and structures Part 7. Method of test to determine the
classification of the surface spread of flame of products.

Please refer to next page(s).

Sample Description

Sample Receiving Date
Testing Period

Test Requested

Test Result(s)

Signed for and on behalf of
SGS Testing & Control Services Singapore Pte Ltd

Y C Tham (Ms)
Laboratory Manager

This document ls lssued by the Company subiect to lts General Condillons of Servlce accesslble at and.

tor electronic formal documents, subiecl to Terms and Condltions for Electronic Documents al www.sos.com/terms e-document-htm. Attentlon is
drawn to the limltalion ot liability, Indemnification and iurlsdiclion issues defined therein. Any holder of lhis document is advised that informalion
contained here on rellects the Company's findings al lhe tlme ot its lntervenlion only and withln the limits ot Client's instrucllons, if any. The
Company's sole responsibilily ls lo its Clbnt and thls document does not exonerate parties to a transaction lrom exercising all their righls and
obliqatlons under the transactlon documents. Thls document cannot be reproduced except ln tull, wilhout prior wrltlen approval ol the Company.
Any unauthorized alterallon, lorgery or talslflcation of the content or appearance ot this document is unlawful and offenders may be prosecuted to
lhe tullest extent of the law.
Unless olherwise stated the results shown in lhis lest report refer only to the sample(s) tested and such sample(s) are retalned tor 30 days only.
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Test Result(s):

BS 476 Part 7:1997

l. Test conducted

This test was conducted in accordance with the procedure specified in BS 476 PartT:1997 -Fire tests on
building materials and structures Part 7. Method of test to determine the classification of the surface spread
of flame of oroducts.

ll. Sample details

lll. Test details
Conditionino:

Prior to testing, the sample was conditioned,
to constant mass at a temperature of 23 t 2 t, and a relative humidity of 50 t .l0 %, and
mainlained in this condition until required for testing.

Exposed Face:

One face of specimen

lV. Test results

-- To be continued'"

This document ls lssued by lhe Company sublect lo lls General Conditions of Servlce accesslble at
lor electronic lormal documents, subiect lo Terms and Condhlons lor Eleclronlc Documents at www.sos.com/terms e-documenl.htm. Attentlon ls
drawn to the limilation ol llability, indemnificalion and iurisdictlon issues dellned therein. Any holder ol this document is advised that Informallon
conlained here on reflects the Companys tindings at the time of lts Intervention only and within the limits ol Client's instructions, if any. The
Company's sole responslblllly ls to its Clienl and this documenl does nol exonerate parties io a lransaction trom exercising all their rlghts and
obligations under the transactlon documents. This document cannol be reproduced except in tull, without prior written approval ol the company.
Any unauthorlzed alteration, torgery or falslflcallon ot the conlenl or appearilnce of thls documenl ls unlawlul and oflenders may be prosecuted to
lhe fullest extent ot lhe law.
Unless otherwise staled the resuhs shown ln thls tesl reporl refer only lo the samplqs) tested and such sample(s) are ?etalnd lor 3A days only.

SGS Testing & Conlrol Services Singapore Re Ltd 26 Ayer Raiah Crescent #03{7 Singapore 139944 t +65 6379 01 1 1 f+65 6777 2914 www.sgs.com

Thickness About 4.2mm
Color Burlv wood

Specimen size About 885mmx21Omm

SPECIMEN No. 1 2 3 4 5 6
Distance (mm) Time to travel to indicated distance (minutes :seconds)

75
165
190
215
240
265
290
375
455
500
520
600
675
714
750
785
825

Member ot SGS Group
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Note: Six specimens are usually tested. lf the test on any specimen is deemed to be invalid, as defined in the

standard, it is permissible lor up to a maximum of nine specimens to be tested in order to obtain the six

valid test results.

The classification limits specified in BS 476-7:1997 are given in Appendix 1.

Observations during test: No

Criteria f or classification :

lf the prelix "D" or suffix "R" or "Y is included in the classification, this indicates that the results should be

treated with caution. An explanation ol the reason for prefix and suffixes is given in Appendix 2

Appendix 1 Classification of spread of flame

Spread of flame at 1.5 min Final spread of flame

Classification Limit
(mm)

Limit for one
specimen in

Limit
(mm)

Limit for one specimen
in sample(mm)

Maximum distance
traveled at 1.5 minutes

(mm)
<50 <50 <50 <50 <50 <50

Maximum distance
traveled during the
whole test (mm)

<50 <50 <50 <50 <50 <50

Time to reach maxirnum
distance traveled lmin lmin lmin lmin lmin lmin

Class 1

Class 2

Class 3

Class 4

165

215

265

1 65+25

215+25

265+25

165

455

710

165+25

455+25

710+25

Exceeding the limits for class 3

-- To be continued'*
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Appendix 2 Explanation of prelix and suffixes which may be added to the classification

a. A suffix R is added to the classilication if more than six specimens are required in order to obtain six valid
test results (e.9. class 2R).

b. A prefix D is added to the classification of any product which does not conform to the surface
characteristics specified in the standard and has therefore been tested in a modified form (e.9. class D3).

c. A sulfix Y shall be added to the classification if any softening and/or other behaviour that may affect the
flame spread occurs.

Classification: In accordance with the class delinitions given in BS 476 Part 7:1997, the tested samples are

classilied as class 1.

@,:
It is the opinion of this laboratory that, the tested sample complies with the requirement of

class 0 of UK. Building Regulations 2006 Approved Document B, appendix A paragraph 13.

Bcgg!!s@!s:
A class 0 is the highest national product perlormance classification for lining materials, and the requirements

laid down in the UK Building Regulation 2006 Approved Document B, appendix A paragraph 13. This is

achieved if a material or the $urface ol a composite product is either:

a. composed throughout of materials of a limited combustibility; or

b. a Glass I materials which has a fire propagation index (l) of not more than 12 and sub-index (i1) of not

more than 6.

Statements:

The test results relate to the behaviour of the test specimens of a product under the particular conditions of the

test; they are not intended to be the sole criterion for assessing the potential smoke hazard of the product in

use.

The test results relate only to the specimens ol the product in the lorm in which were tested. Small differences

in the composition or thickness of the product may significantly affect the performance during the test and may

therefore invalidate the test results. Care should be taken to ensure that any product, which is supplied or used,

is lully represented by the specimens, which were tested.

The specimen was supplied by the sponsor and SGS-CSTC ANJI Branch was not involved in any selection or

sampling procedure.

* Tested by an SGS Lab (Bet: Ref: AJDmll$42q

Tbls document ls lssued by tha Company sublec{ to lts Oencral Condnlons ol Sen lca accrsslble at
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Sample Photo:

SGS authenticate the photo on original report only

'**End of Report"*-
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